DCT COOLER KIT

M fTEnBAS

HKIS

BT (T g EPAERITERFEL T =LY,
ERERBAE & I SRATHO BIEEZEITH -T2 &LY,
AREITETHESRRAT - CERRINCDT HBFEMA <=0,

BHRAZIEo=1RIE. RUIRELTLIZELY,

ARGIE, TRISTRT EROHIRTITAIRETT
AL —EEEFRBOBXENRLZ HHEAIZE, EOMNEEVEITORGEEIC SER SN,

[ h % DCT COOLER
=] = HEEERERS
2 — F N 27002-AN002. 27002-AN004
E{TERBAZE & E | E04365-N24014-00
A—h—HFEF —wH>r GT—R (R3Y)
T UK VR38DETT
& = 2007/11~2010/10 (27002-AN002).  2010/11~ (27002-AN004)
MTZ4 A ILHBRAEIZAY FI, BN #5952 L)
202 FUNR—FEMILET, (9 +ER)
" = DAY =R TN—FRRADERHIDETT, BlEsE 0.550 250mm x 2)
; Yoy —REAMIET. 5LISRLTLEAYES,
Oy vy—RELUH—IEYTTONFEREA, EERTLEEA)
MTZAA IR T FHESR) OEFHEHIECZPTHYET,

MESEROERIL, 2011 F£11 AREDILDTY,

RETDECER
ZETNo. B ft B2 HZTERANB
3-3.01 2010/01 #hR
3-3.05 2011/11 SCEEIEL SR

2011 411 F 25 EI5/T (RIFEE. BRI vF - ¥— TR




EBS

[ZCIT  AE BRI DNT/ BELEDEE - 1
RS RS e 2
1. J—<J)L Q—‘V@Hﬂﬁ* I I I 5
2. F Y RN YEUFIT e 1
3. /_V)L,\’_\yo)ﬂ'yﬁ“-f ............................................................ 19
4. BUFUFHORERR oo oo 19

ERE |

CDEIE, HKS DCT COOLER ZHEEWLEIFLM=f2EFLIZHYMES TSVET,
AEREREICTHEAVIEE, BEEERDCRES B 5-OITEEEHHA LTS,
BT TRIIAZICRB SN TLORRZETY .. REICEAL TS,
AREFEUFFZITESANDT A S CEELE- ETERZTE>TIESLY,

AE - WRIZOVT |

AEFAHREREICITT T 2E, BEROCE=ZE~DERPCEEFEERAICALT 510, sFo TV L&
FEWNEBFEZRLTOVEYS,

AEGIIEBEERMRTT . ARNOERIIITEHENTIEZSLY,

BEHRIIIE=ED, AARRUHERRZEINI., REALELIEICKYZGFETITOVTELE—IEEZEL
MIFET,

FERFIARERNETIV / —7IILERANORT T EEEIFHESNTOET,

AER, PEGKBRT D ELNHY FTDTHREREAREDESZ THEECTZELYN,

FERIMTBREED, BRDI-OFELGEETHENHYFT,



PARTS LIST

NO, DESCRIPTION ar INAGE RENARKS
1 A —5—a7 1 ﬁ
2 A4 —5—a72F— No. 1 1 @/g"
3 |AANY—5—aFZF— No.2 1 g&
4 |AANI—5—27RF— No.3 i ?‘
5 |AALs—5—aF2F— No.4 i \’\
6 |4 val—5—dL 6 )
7 |4vsaL—s—h5— 5 9
8 |f1vialL—a—h5— 1 X $10-6 L13
9 |FANI—5—aTEY k " B wr
10 |RKUSF—F  (10x10x300) - Zﬁggﬁggi :ﬁi
1 [RRUSF—F  (20x20x300) - S izggimggi :ﬁi
12 |t ysr—asy 1
13 |ty r—assk—2 1
14 |R—R/\> FH16 2
15 |AAILSALTRYFALE 1 %’
L
16 |/84F No. 1 1 -—i
17 /%47 No.2 1 I :
18 |/%4 7 No.3 1
19 |ouvy 4 S—
20 |/ TRAF— No. 1 1 C/‘y




PARTS LIST

NO. DESCRIPTION ar INAGE RENARKS
21 |/%4FRF— No.2 1 \\)

22 |84 FRF— No.3 1 fv

238|184 TRT— No. 4 1 N o

24 |Hh5— 2 o $16-6 133
25 | H—2 No. 1 1 = 660
26 |H—2 No.2 1 ( . 690mm
27 |£—2 No.3 i @ﬂg 510m
28 |—2 No.4 1 = 460mm
29 | TrA4Y—RY—T 2 @ 500mm
0 |HF—2RF— No. 1 1 ! ~

31 |IR—ARXF— No.2 1 /\’

32 |HR—ARRF— No.3 1 (3

33 |RR—H— 3 @ $20-$6 15
¥ |H52F 4 \/ NEYF
B 4507 4 \\/ BEYF
36 |TL—Fh 1 [ 1 30x500 t2
37 |44597F 5| mm—

B [FryIHRILE M6 L20 6

39 |RKLk M6 L15 13

40 |k M6 L20 2




PARTS LIST

NO. DESCRIPTION QT IMAGE REMARKS
a1 |RLk M6 L3O 6 e )

42 |RLk M6 L4O 2 e )

43 |R)Lk M6 L5O 2 e )

4 |FLk M6 L60O 2 ex()

45 |REURILE M5 L15 8 ({iﬂ@

46 |TL—rTyix M6 23

47 | FL—+Tysx M6 KR 12

8 | 750SF vk M5 8 )

89 |75 CF vk M6 2

G

50 |EuffEREAE

51 |EURKEHEASE




1. /J—=IL/s—YESL

YERZWRO BN, Ny T VDA FTRIGFERIILTLESLY,
ERERIAE L TR Z1TH >TSS,

T o EAN—ZEI LTS, (& 1-1-1)

- 202 R R AN—QETFRIL ME, TLFvy THIC
HYES, A1-1-2)

QA2F7zo5H, RH) ZESLTLIEELY,
(E1-1-3)

@) STT—2hN—ZES LTS, (E1-1-4)




BBEDHTIREIAA—DATZEEILTLIEELY,
(E1-1-5)

6) 782 bANURERS LTSS,

6) R—R A2 hZEESIL TS0, (R1-1-6)

Noxrvox—320FWLTEZE0, (®1-1-7)

@) FURNIN— S T = AL AT FER TSDIHE
[XASSY BRof L) - E— kA 2al—2ZEW LT &0,
(& 1-1-8)




QOE—FIHRFIUOVY—ASSYZEWLTLIEELY,
(g 1-1-9)

2. ¥y bA—YETIT

2—1 FAINFA T ZYF A2 FRIFIH

(1) OYLVIEBFERLT, AMISAVTEYFAURE
E—FIHORF oo v—EMAAILITTLIESLY,
®2-1-1. 2-1-2)

QDAAINTA TR YF A FEERARF T TS,
(B 2-1-3)

EEE




2—2 FALIVY—F—aT7ESTIF

(1) FIDLLEITEIN (¢ 7) ZRIFTTILEELN,
(E2-2-1, 2-2-2)

100 @

@ BEMmICA ALY —F—aF7 AT—No. 3 ZEFIFTL &L,
(X 2-2-3)
- M6 L20 7RJL + X 2
M6 KETv v X 4
M6 IS5 F vk x2

QAANY—F—aF7XT— Nol, 2 ZBUFITTTELY,

(X 2-2-4)

- M6 L15 7R)L ~ x 8
M6 Ty Tw X 8
M6 75T Fy b x 8

DRTF—ITAoalb—3—TL, A2 L—3—h5—%
EfFFTLfZEly, (2-2-4)
A val—42—dL4 X 4
Ao aAlL—2—hT5— x 4

G)EMIZAAMILI—FAFASSY ZETHTTLIEELY,

(X 2-2-5)

- M6 L30 7RJL X 4
M6 KET v v X 4
M6 7S5 TFy bk X 4




O AAMII—Z3F7XT— No. 4 ZHFHFTTS &L,

(= 2-2-6)
« M6 L30 7~JL + X 2
M6 KEZFED v+ X 2

- $20-6 th RR—H— x 1

| N »

M 520~ 96 t5 RR—H
= . \

— -

2—3 AAINHO—F—aF7 5y FEUtT

27002-AN002 DimE
() AR DT—T (10x 10x 300) ZEUFIF T =LY, (B 2-3-1, 2-3-2)

=

27002-AN004 D&
M RRTTF—T(10x10x300) . (20 x 20 x 300) ZEfFI+TTL 2Ly, (K2-3-1, K 2-3-2)

e = —

20X 20 AF /Y




Q) AAND—33T75Y FERFIF TSN, (H2-3-3)

M5 L15 7R% VAR)L + X 4
WIS TFY bk X 4

'
L

|

2—4 Jxyx—32 0BT
(1) #ESH v —2 29134 F2F Y FHOFR—R ZETT
TLFEEW, (E2-4-1)
-#16 Th—R/IN K X 2
27002-AN002 (DIES 27002-AN004 (DIES

J'\.

| X2-41

@2) v v—R I ERYFHTTLEEL, (K 2-4-2, 2-4-3)
M5 L15 AR% U7R)L + X 4
M IS Y b X 4
MEDA Y —R oo+ yv—Ry TERSN L, BUTIFTL IS0,

27002-AN002 D&

. ({EEE

-10-



27002-AN004 D&

RV IA Y N—B D IN THEBA Sy TTEE/N—RR
EEFELTLEESL, (X2-4-4)

B+ v— RO TN—FRREERLTLEZEL, (K2-4-5)

-11-



2—5 /\/\—T
M) ADO &SIz o —EMILTL S0, (E2-5-1)

2—6FA IS T = R—REUFIF
TR RE

-12-



(M ITL—bk B0x500%2) % 55mm6 4. 90mm 14K/
PYZFTSEZEW

@) 134 TDOY 5 FEzT LS — FERFHT LS
(% 2-6-3~2-6-5)
7 K134 A
LY — bEEZ—LF—TTEET B LBTHTR<
BYET

-13-

o

BV N

L Mo |

N 47" No.2
1 ky-% ; 90m

47 No.3 |

e R




Q) AZ—F A N—LEEHISIEBALTLZELY,
(% 2-6-7~2-6-9)
- p16-¢96 L33 13~ x 2

@ ATZEEI LTSS, (B2-6-10)

(B)s8A FNo. 2120 V5 BT, 731 T No. 1, 2 Z{x#EH
LTLZEl, (B2-6-11,2-6-12)
M6 L20 vy THRIL L x 3
o (RYAVZ ¢ x 3

-14-

o\

-

1




O)FED/INTRTINA TT 57y FERD & S ITHT YA,
INTRTINA TEIRL TNo I BFHLAENE SITLTLFZELY,
(X 2-6-13, 2-6-14)

D TRAT—No. 1 £S5V TERHAHA L TLEEELN,
(X 2-6-15, 2-6-16)
- M6 L40 7RJL k X 1

M6 Ty X 1
M6 75Ty kx 1
VA% P

S5 TEEYFI30mmE33ImmD 2FEEHY ETDT
BhEA LK DIZLTLIEELY,

(D1 TRT—No. 2, 3 Z#{RfEAH LTS, (B 2-6-17)
M6 L50 7L + X 1
M6 L15 7L + x 2
N6 Ty X 2
M6 KEBETvv X1
M6 752 F Y kx3

-15-



@) I TRATF—No. 4124 alb—a2—TdL, 4122 lL—48—
HS—FBHF, ERH IV 5O TR LTS,
(g 2-6-18, 2-6-19)

M6 L50 AL + x 1
- M6 L60 AL ~ x 1
N6 Ty X 1
MEREDT Yy X1 -
M6 TS USF Yk x 1 : <. AN ~

30m — R /6 L60. M6 7o
m 7 ‘ . . \
— M6 L50, X7t
vy 5 2-6-18 .
& 2-6-19 .

Q) RADED BTN (P16) ZERAIT. 4 vPal—4—TL,
A1 L—8—H5—($10-¢6 L13) ZEUFF T &L,
(K 2-6-20~2-6-22)

(10) /314 TNo. 3 &9 T U TERMA LT FZELY,
(K 2-6-23, 2-6-24)
- M6 L60 7)L b X 1
o RPA ¢ X1
M6 o5 PFy b xA

-16-



(1) 734 FNo. 3120 ) V5T EBUFIF. 784 FNo. 2, 3 Z{RiEH
LTLEZELY, (K2-6-25)
M6 L20 vy THRILE x3
M6 Ty v X 3

A INA TEEKEDY VT 5 D RERE LA SEEDORIL +
R TEEL, ED

N TEBEFEITHELTWSEIRBICKYESERELET,
2-6-25

A #%

EgzERsy (M 347 97b, 7708 39470 EFHLABVK SEUFIF TS,
FiBITE YA THBIE LGS, M IUDRNERGERIC DN BN HY FT,

(13) AR—A No. 3, 4 ZEMFHFTL 2SN, (B 2-6-26)

(14) 774 ¥—X1)—T % 430mm [ ZE0M7 L THR—XIZETF
TLEEL, m—R No. 1, 2 ZEMICEYFFTL SN,
(g 2-6-27)

A xE

2yl avIShy heHR—RADT 4 T4 VTEIHT
BLEVKSEFIFTLLIZELY,

FHIZKY T vTa0 2THBELIZEE. 140N
BERLGERDENDENLHY T,

-17-



2—7 E—kF2al—4E2MT

(1) RREDZTERY . R—REFH LAWK 312 LTSI

T, (F2-7-1)

2 — 8 F—ARRF—HEUTI+

(1) R"—RRT—. V5T (£ yF30m) ZEUFIFTLIZELY,
(X 2-8-1,2-8-2)

- M6 L40 7R)L k X 1
- M6 L157/R)L + x 3
M6 Ty X 4
M6 75T Fy b X 2

* $20-¢p6 th AR—H— x 2

E-MYYalb-4 — A - — §-AAT-DIE

A

‘.ﬂhh

/15

(2 RT— & LI UMIEISR—R 2T L TS ZELY,
(X 2-8-3)

@) AT—IZRRU OT—T 20 % 20) ZEEY FFTLFZELN,
(X 2-8-4)

-18-




2—9 FAIL4HE - W Rk
1) AAILEBOFERIH—ERS v FHMEEIT 58 O°CIEEETLREE., ALY —F5—aTFITH A ILHEIELT-
BIZ, A—H—EEDHETAHAIINBREREETHE-TLESLY,

FANY—5—aT7ZMB ETHAUDERLMERTEFT T, (BRICEYFITDOTREITERELTLLELN)

7OV MNUN—FENLIRETI VDU RETT &, Ry TT VT I—FDF v IS0 THRRITLET,
INUN—ZRIESD L THERETEOD, BTF v I IV TEHETHEEET TS,

3—1 J—<ILI\—YE{TIT
(1) B9 L EFDFIET. / —<ILs—YDBYFHFEFTHE>TLE S,

4 — 1R OHE

(1) EfH&HEHIA A JLRNAELOIMERR L TS 28N,
2) AERERTITBEICE Y, MERY TOEBESECZOTKHEYET,
@) A TELVR—RADNERIEL TS EENEENFREICKESLGYES, TOLSGIHEICEE S —EREEL

TLEELY,

-19-



DCT COOLER KIT
INSTALLATION MANUAL

HKIS

NAME OF PRODUCT DCT COOLER KIT
PART NUMBER 27002-AN002 / 27002-AN004
APPLICATION NISSAN GT-R (R35)
ENGINE VR38DETT
YEAR 27002-AN002: 2007/11~2010/10 27002-AN004: 2010/11~
¢ The following parts are required in order to install this kit
MT Qil (Approximately 2L)
e The front bumper inner air ducts must be modified.
¢ The washer pump harness must be extended. (0.5SQ 250mm x 2 are required.)
¢ The washer fluid volume will be decreased to 1 liter (from 1.5 liters).
¢ The washer level sensor must be removed. (The warning light does not come
on.)
¢ The sound from the factory MT oil pump may be louder.
REVISION OF MANUAL
Rev. Number Date Manual Number Details
st .t
3-3.01 2010/01 £04365-N24014-00 1 Ed|tfon '
3-3.05 2011/11 Instruction revised

Published in November, 2011 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)




INDEX

NN 1 O 1
o I I =N 1 T N OSSR 1
L S 1 SRS 2
1. RemMOVal Of FACIONY PAITS .......cceiiiiieeee e te e sttt s te e se s eneenesreseenenneenens 5
2. INSEAllING the Kt PAIS......c.oiicicece e et sa s e b ae st e s e ene e sanes 7
2-1 Installing the Ol Ling ATACNMENT ..........ccieeeeeee et e st s ene e eae e seens 7
2-2 Installing the Ol COOIET COFE.........ccieerereieieeere s s e s b st e e e e e e e sreseeneenennennas 8
2-3 Installing the Oil COOIEr COME DUCL...........coueueuiiririeieieieersie ettt 9
2-4 Installing the Washer TANK ...ttt ne e ennens 10
2-5 MOGIfYING tNE BUMPE ........cuieeieesieistei sttt sae ettt s b et st sesaese e s e et senesaene e nse e nsenes 12
2-6 INSLAllNG the Ol PIPES......ciiieeeiirsee et 12
2-7 Modifying the Heat SRIEI ...........cccoeriieeec et ene s 18
2-8 INStalling the HOSE BIaCKEL...........cceieeeiieeteceeieestees ettt st sttt aene e e s s 18
2-9 Refilling the Oil & Oil Leakage ChECK............ccuiiiiriiiecirseeeeses e 19
3. ReiNStalliNg FACIONY PAIS .........ccoiiieeee st e e e esesee s anae e snesaenee e nnneneas 19
4. Confirmation after INSTAlIALION ............eirere e sa s s 19
NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform
service operations on your vehicle. This manual assumes that you are familiar with typical automotive systems

and basic service and repair procedures. Do not attempt to carry out the operations shown in this manual unless
these assumptions are correct. Always have access to a factory repair manual. To avoid injury, follow the safety

precautions contained in the factory repair manual.

ATTENTION

This manual indicates items you need to pay attention to in order to install this product safely and lists
precautions to avoid any possible damage and/or accidents.

This product is an automobile part. Do not use for any other purposes.

HKS will not be responsible for any damage caused by incorrect installation and/or use, or use after
maodification and/or dismantling of this product.

This product was designed based on installation onto a specific factory vehicle.

The specifications of this product are subject to change without notice.

The instructions are subject to change without notice. Make sure to refer to the most recent instructions.



PARTS LIST

NO. DESCRIPTION QT REMARKS
1 Qil Cooler Core 1
2 Oil Cooler Core Bracket #1 1
3 QOil Cooler Core Bracket #2 1
4 QOil Cooler Core Bracket #3 1
5 QOil Cooler Core Bracket #4 1
6 Rubber Insulator 6
7 Insulator Collar 5
3 Insulator Collar 1 10mm-6mm L13
9 Qil Cooler Core Duct 1
27002-AN002: QT 5
10 |[Sponge Tape (10X 10X 300)
27002-AN004: QT 3
27002-AN002: QT 1
11 |Sponge Tape (20x 20 % 300)
27002-AN004: QT 3
12 |Washer Tank 1
13 |Washer Tank Hose 1
14 |Hose Clamp #16 2
15 |OQil Line Attachment 1
16 |Pipe #1 1
17 |Pipe #2 1
18 |Pipe #3 1
19 |O-Ring 4 S—
. f"‘
20 |Pipe Bracket #1 1 \()/




PARTS LIST

NO. DESCRIPTION QT IMAGE REMARKS
21 |Pipe Bracket #2 1 S .
22 |Pipe Bracket #3 1 {V
23 |Pipe Bracket #4 1 b &
24 | Collar 2 = 16m$':mm
25 |Hose #1 1 = 660mm
26 |Hose #2 1 = 690mm
27 |Hose #3 1 % 510mm
28 |Hose #4 1 [Eﬁ% 460mm
29 |Fire Sleeve 2 @ 500mm
30 |H Bracket #1 1 b

ose Bracke %\
31 |Hose Bracket #2 1 /\,
32 |Hose Bracket #3 1 />

o

33 | Spacer 3 @ 20mm-6mm  t5
34 |Clamp 4 \\/ 30 Pitch
35 |Clamp 4 \\/ 33 Pitch
36 |Rubber Sheet 1 [ 1 30%500 t2
37 |Tie Wrap 5 ———ad Y
38 |Cap Bolt M6 L20 6
39 |Bolt M6 L15 13
40 |Bolt M6 L20 2




PARTS LIST

NO. DESCRIPTION QT IMAGE REMARKS
41 |Bolt M6 L30 6 eD
42 |Bolt M6 L40 2 n
43 |Bolt M6 L50 2 eD
44 |Bolt M6 L60 2 e
45 |Button Bolt M5 L15 8 i
46 |Flat Washer M6 23
47 |Flat Washer M6 Large Dia. 12
48 |Flange Nut M5 8 &
49 |Flange Nut M6 23
50 |Installation Manual 1




1. Removal of Factory Parts

Before beginning removal of the factory parts, disconnect the negative cable from the battery terminal.
Use this instruction manual and the manufacturer’s service manual as a reference.

(1) Remove the undercover. (Dia.1-1-1)

= The bolts for the undercover are underneath the rubber
caps. (Dia.1-1-2)

(2) Remove the inner fenders (Left and right side). (Dia.1-1-3)

(3) Remove the radiator cover. (Dia.1-1-4)




(4) Disconnect the G-sensor coupler (Dia. 1-1-5) and the turn
signal couplers (Left and right side).

(5) Remove the front bumper.

(6) Remove the reinforcement. (Dia.1-1-6)

(7) Remove the washer tank. (Dia.1-1-7)

(8) Remove the undercover, mid pipe, and heat shield. If
the factory exhaust system is used, remove the main
muffler section as well. (Dia.1-1-8)




(9) Remove the heat exchanger assembly. (Dia.1-1-9)

2. Installing the Kit Parts

2-1 Installing the Qil Line Attachment
(1) Assemble the Oil Line Attachment to the heat exchanger
reusing the O-ring. (Dia. 2-1-1, 2-1-2)

(2) Install the QOil Line Attachment to the vehicle. (Dia.2-1-3)




2-2 Installing the Oil Cooler Core
(1) Drilla 7mm hole as shown in diagrams 2-2-1 and 2-2-2.

(2) Install Oil Cooler Core Bracket #3 to the vehicle. (Dia. 2-2-3)
* M6 L20 Bolt x 2
* M6 Large Dia. Washer x 4
* M6 Flange Nut x 2

(3) Install Oil Cooler Core Brackets #1 & #2. (Dia.2-2-4)
M6 L15Boltx 8
+ M6 Washer x 8
* M6 Flange Nut x 8

(4) Install the Rubber Insulator and Insulator Collar to the bracket.
(Dia.2-2-4)
* Rubber Insulator x 4
* Insulator Collar x 4

(5) Install the Oil Cooler Core Assembly to the vehicle. (Dia.2-2-5)
- M6 L30 Bolt x 4
* M6 Large Dia. Washer x 4
* M6 Flange Nut x 4




(6) Install Oil Cooler Core Bracket#4. (Dia.2-2-6)
* M6 L30 Bolt x 2
* M6 Large Dia. Washer x 2
+ 20mm-6mm t5 Spacer x 1

o

= B> 0mm-6mm t5 Spacer

2-3 Installing the Oil Cooler Core Duct

27002-AN002
(1) Attach the Sponge Tape (10x10x300). (Dia.2-3-1, 2-3-2)

72

27002-AN002
(1) Attach the Sponge Tape (10x10x300) (20x20x300). (Dia.2-3-1, 2-3-2)

20 X 20 Sponge Tape -




9 | -

-

| “ E‘

(2) Install the Oil Cooler Core Duct. (Dia.2-3-3)
+ M5 L15 Button Bolt x 4
* M5 Flange Nut x 4

%

2-4 Installing the Washer Tank
(1) Install the provided Hose to the factory washer tank pipe.
(Dia.2-4-1)
* #16 Hose Clamp x 2
27002-AN002 27002-AN004

(2) Install the Washer Tank. (Dia.2-4-2, 2-4-3)
* M5 L15 Button Bolt x 4
* M5 Flange Nut x 4

Remove the washer pump from the factory washer tank.
Install the removed pump to the Washer Tank.
27002-AN002

10



27002-AN004

(3) Secure the Washer Tank Pipe to the vehicles harness
using the provided Tie Wraps. (Dia.2-4-4)

(4) Extend the washer pump harness. (Dia.2-4-5)

11



2-5 Modifying the Bumper
(1) Modify the bumper as shown in the diagram 2-5-1.

2-6 Installing the Oil Lines
Piping layout:

How the piping is routed:

12



(1) Cutthe Rubber Sheet (30x500x2) to 6 x 55mm sheets and 1 x 90mm sheet.

(2) Attach the cut Rubber Sheets to the piping clamps.
(Dia.2-6-3 to 2-6-5)

-30mm
NOTE

For easier installation, secure the rubber sheets with tape. < N

AP

Pipe No.2
90mm Rubber Sheet

13



(3) Insert the Collar from the top side of the member. (Dia.2-6-7 to 2-6-9)
» 16mm-6mm L33 Collar x 2

(4) Remove the coupler. (Dia.2-6-10)

(5) Install the O-Rings to Pipe #2; then, temporarily install Pipes
#l and #2. (Dia.2-6-11, 2-6-12)
* M6 L20 Cap Bolt x 3
* M6 Washer x 3

14



(6) Bend the factory power steering pipe bracket as shown in the
diagrams below so Pipe #1 does not come in contact with the
power steering pipe. (Dia.2-6-13, 2-6-14)

(7) Temporarily assemble Pipe Bracket #1 and the clamp.
(Dia.2-6-15, 2-6-16)
* M6 L40 Bolt x 1
* M6 Washer x 1
* M6 Flange Nut x1

Use the 33mm pitched Clamp.

(8) Temporarily assemble the Pipe Bracket #2 and #3.
(Dia.2-6-17)
* M6 L50 Bolt x 1
* M6 L15 Bolt x 2
* M6 Washer x 2
* M6 Large Dia. Washer x 1
* M6 Flange Nut x 3

15



(9) Install the Rubber Insulator and Insulator Collar to Pipe
Bracket #4; then temporarily assemble the pipe to the vehicle
using the 30mm pitched clamp. (Dia.2-6-18, 2-6-19)

* M6 L50 Bolt x 1

* M6 L60 Bolt x 1

* M6 Washer x 1

* M6 Large Dia. Washer x 1
* M6 Flange Nut x1

30mm

M6 L50 L.Dia Washer

(10) Drill a 26mm hole as shown in the diagrams below. Install
the Rubber Insulator and Insulator Collar (10mm-6mm
L13) tothe hole. (Dia. 2-6-20, 2-6-21, 2-6-22)

(11) Temporarily assemble Pipe #3 and the Clamp.
(Dia.2-6-23, 2-6-24)
* M6 L60 Bolt x 1
* M6 Washer x 1
* M6 Flange Nut x 1

16



(12) Install the O-Ring to Pipe #3; then temporarily assemble
Pipes #2 and #3. (Dia.2-6-25)
* M6 L20 Cap Bolt x 3
* M6 Washer x 3

(13) Tighten all bolts adjusting clearance between the pipes
and the vehicle. (IMPORTANT)

If any part of the piping comes in contact with the vehicle, it may
make noise due to the vibration.

A CAUTION

Make sure kit parts do not come in contact with any rotating parts such as the drive shaft and/or propeller shaft
when installing.  If the piping gets damaged, it can cause an oil leak and/or a serious accident.

(14) Install Hoses #3 and #4. (Dia.2-6-26) )
o -0

(15) Cut the 2 x Fire Sleeves to 430mm. Install the cut sleeves to
the hoses. Install Hoses #1 and #2 to the vehicle.

(Dia.2-6-27)

A CAUTION «
m) Iy

Make sure the transmission bracket does not come in
contact with the hose fittings when installing. Failure to do
S0 may cause an oil leak and/or serious accident.

17



2-7 Modifying the Heat Shield
(1) Cut off the shaded portion in diagram 2-7-1 so the heat shield
does not come in contact with the hoses.

2-8 Installing the Hose Bracket
(1) Install the Hose Bracket and Clamp (Pitch 30mm).
(Dia.2-8-1, 2-8-2)
* M6 L40 Bolt x 1
* M6 L15 Boltx 3
* M6 Washer x 4
* M6 Flange Nut x 2
* 20mm-6mm t5 Spacer x 2

(2) Adjust the hoses so they do not come in contact with the
bracket. (Dia.2-8-3)

(3) Attach the Sponge Tape (20x20) to the Bracket. (Dia.2-8-4)

18



2-9 Refilling the Oil & Oil Leakage Check
(1) Before checking the ail level, warm the engine oil to about 80°C so the thermostat opens and oil circulates
through the oil cooler core.  Adjust the oil level referring to the factory service manual.

Carefully touch the oil cooler core to make sure oil is circulating. (Make sure not to get burned as the core can
become very hot.)

If the engine is started without the front bumper installed, the check light will come on. To avoid this from
happening, temporarily install the bumper, or reset the check light later.

3. Reinstalling Factory Parts

(1) Reinstall the factory parts using the opposite of the removal procedure.

4. Confirmation after Installation

(1) On aregular basis, check to make sure ail is not leaking.
(2) After installing this kit, the operating sound of the factory pump may increase slightly.
(3) If any pipe and/or hose come in contact with the vehicle, noise from the engine bay may increase.

19



	27002-AN002_4_E04365-N24014-00_R35_DCTcooler_日文.pdf
	27002-AN002_4_E04365-N24014-00_R35_DCTcooler 英文.pdf

